
Linda S. Adams 
Secretary for 

Environmental Protection  
 

Arnold Schwarzenegger 
Governor 

California Regional Water Quality Control Board 
San Francisco Bay Region 

1515 Clay Street, Suite 1400, Oakland CA 94612 
(510) 622-2300  Fax (510) 622-2460 

http://www.waterboards.ca.gov/sanfranciscobay 
 

ORDER NO. R2-2009-xxxx 
NPDES NO. CA0005550 

The following Discharger is subject to waste discharge requirements as set forth in this Order. 

Table 1. Discharger Information  
Discharger Valero Refining Company - California 
Name of Facility Valero Benicia Refinery 
Facility Address 3400 East Second Street 
 Benicia, CA 94510 
 Solano County 
The United States Environmental Protection Agency (USEPA) and the Regional Water Quality Control Board have 
[...]
4. Other Special Provisions .................................................................................................F-43 

VIII. Public Participation.......................................................................................................................F-45 
A. Notification of Interested Parties...........................................................................................F-45 

Attachment F – Fact Sheet   F-1 



VALERO BENICIA REFINERY ORDER NO. R2-2009-xxxx 
 NPDES NO. CA0005550 

B. Written Comments ................................................................................................................F-45 
C. Public Hearing.......................................................................................................................F-46 
D. Waste Discharge Requirements Petitions..............................................................................F-46 
E. Information and Copying ......................................................................................................F-46 
F. Register of Interested Persons ...............................................................................................F-46 
G. Additional Information..........................................................................................................F-46 

 
 

List of Tables 

Table F-1. Facility Information ............................................................................................................F-3 
Table F-2. Outfall Location ..................................................................................................................F-7 
Table F-3a. Summary of Previous Effluent Limitations and Monitoring Data, Discharge 

Point 001 ..........................................................................................................................F-10 
Table F-3b. Summary of Previous Effluent Limitations and Monitoring Data for Toxic Pollutants, 

Discharge Point 001 .........................................................................................................F-10 
Table F-4. Previous Storm Water Effluent Limitations .....................................................................F-11 
Table F-5. Storm Water Quality .........................................................................................................F-11 
Table F-6. Numeric Effluent Exceedances.........................................................................................F-12 
Table F-7. Beneficial Uses .................................................................................................................F-18 
Table F-8. Translators for Copper and Nickel for Deepwater Discharges North of Dumbarton 

Bridge ...............................................................................................................................F-20 
Table F-9. Summary of RPA Results .................................................................................................F-22 
Table F-10. Effluent Limit Calculations...............................................................................................F-35 
 

Attachment F – Fact Sheet   F-2 



VALERO BENICIA REFINERY ORDER NO. R2-2009-xxxx 
 NPDES NO. CA0005550 

ATTACHMENT F – FACT SHEET 

As described in section II of this Order, this Fact Sheet includes the legal requirements and technical 
rationale that serve as the basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of discharge 
requirements for dischargers in California.  Only those sections or subsections of this Order that are 
specifically identified as “not applicable” have been determined not to apply to this Discharger.  All 
other sections or subsections of this Order apply fully to this Discharger. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the Valero Benicia Refinery. 

 Table F-1. Facility Information 
WDID 2 482004001 
Discharger Valero Refining Company–California 
Name of Facility Valero Benicia Refinery 

3400 East Second Street 
Benicia, CA 94510 Facility Address 
Solano County 

Facility Contact, Title, Phone Marcus Cole, Environmental Engineer, (707) 745-7807 
Authorized Person to Sign and 
Submit Reports 

Douglas Comeau, Vice President and General Manager 

Mailing Address 3400 East Second Street, Benicia, CA, 94510 
Billing Address Same as Mailing Address  
Type of Facility Petroleum Refinery 
Major or Minor Facility Major 
Threat to Water Quality 1 
Complexity A 
Pretreatment Program NA 
Reclamation Requirements N 
Mercury Discharge Requirements Yes, under Order No. R2-2007-0077 
Facility Hydraulic Capacity 3.7 million gallons per day (MGD) 
Average Facility Flow (2008) 1.93 MGD 
Watershed Suisun Basin 
Receiving Water Suisun Bay, Carquinez Strait 
Receiving Water Type Estuarine 

 
 

A. The Valero Refining Company-California (hereinafter Discharger) is the owner and operator of the 
Valero Benicia Refinery. 

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal 
and State laws, regulations, plans, or policy are held to be equivalent to references to the Discharger 
herein. 

Attachment F – Fact Sheet   F-3 



VALERO BENICIA REFINERY ORDER NO. R2-2009-xxxx 
 NPDES NO. CA0005550 

B. The Discharger discharges treated wastewater and storm water runoff into Suisun Bay and 
Carquinez Strait, waters of the State and United States, and is currently regulated by National 
Pollutant Discharge Elimination System (NPDES) Permit No. CA000550 through Order No. 2002-
0112 (hereinafter previous permit), which was adopted on January 1, 2003.  The Discharger’s 
discharge is also currently regulated by Order No. 2008-0077 (NPDES Permit CA0038849) that 
superseded all requirements on mercury from wastewater discharges in the region. The mercury 
permit is unaffected by this Order. 

C. The Discharger filed a Report of Waste Discharge and submitted an application for reissuance of its 
Waste Discharge Requirements (WDRs) and NPDES permit on May 31, 2007.  Because the 
Discharger submitted a complete and timely application for permit reissuance, the previous permit 
was administratively extended past its expiration date of November 30, 2007. 

II. FACILITY DESCRIPTION 

A. Description of Wastewater Treatment or Controls 

The Discharger owns and operates a petroleum refinery that processes an average crude oil volume 
of approximately 135,000 bbls/d, producing hydrocarbon products, byproducts, and intermediates.  
The average crude oil volume processed is expected to increase to 165,000 bbls/d during the term of 
this Order.  The average discharge flow rate as of 2008 was 1.93 MGD; the hydraulic capacity of 
the treatment plant is approximately 3.7 MGD.  

Wastewaters treated by the refinery’s wastewater treatment plant include stripped sour water, 
cooling tower and boiler blowdown water, crude water draw from on-site and off-site storage 
facilities, raw water treatment backwash, storm water runoff from process areas, extracted 
groundwater from on-site remediation processes, and monitoring well purge water from off-site 
service stations owned by the Discharger.  Three separate wastewater streams enter the plant; sour 
water, combined process water and storm water, and benzene-containing oily water.  After initial 
treatment, process water, storm water, and benzene-containing oily water are combined into an oily 
wastewater stream.  Although an Asphalt Plant is on refinery grounds and is part of refinery 
processes, process wastewater and storm water from this area is discharged to the City of Benicia 
municipal sewer system and is therefore not authorized or regulated by this Order. 

Process water and storm water first flow through strainers into surge and equalization tanks, before 
treatment by corrugated plate separators (CPS) and induced static flotation (ISF) units to remove 
oils and solids.  Benzene-containing oily water is initially treated in a separate set of CPS and ISFs 
before also flowing to the equalization tanks.  Sour water is initially treated by the sour water 
stripper.  Most of the sour water stripper effluent is pretreated in two activated sludge (pre-Biox) 
units before being combined with the oily wastewater stream.  The remaining stripped sour water is 
combined directly with the oily wastewater stream..  This final combined wastewater is then treated 
in an activated sludge (Biox) system consisting of three aeration basins and three clarifiers operated 
in parallel with an addition of powdered activated carbon.  The wastewater then flows to an induced 
air flotation (IAF) unit for additional solids removal.  From the IAF unit, the wastewater flows to a 
reactor clarifier, where ferric chloride is added to co-precipitate selenite and polymer is added to 
enhance flocculation.  Sodium hydroxide is added to adjust the pH of the reactor clarifier effluent, 
which is sent to a final discharge sump/pond (final pond).  The final pond is unlined and has a 
capacity of approximately 2.4 million gallons (MG).  It provides some flow equalization for the 

Attachment F – Fact Sheet   F-4 



VALERO BENICIA REFINERY ORDER NO. R2-2009-xxxx 
 NPDES NO. CA0005550 

discharge pumps.  Treated wastewater is pumped from the final pond to Discharge Point 001 and 
discharged to Suisun Bay, a water of the State and United States. 

When analysis of treated wastewater in the final pond indicates that it may violate effluent 
limitations, discharge to Suisun Bay is halted and the effluent is pumped to the crude field retention 
pond, which has a capacity of 23 MG.  Effluent stored in the crude field retention pond is returned 
to the wastewater treatment plant for full or partial treatment or, if further analysis indicates that 
effluent limits are met, is returned to the final pond for discharge. 

Components of the refinery’s wastewater treatment plant are described in greater detail below. 

Sour water stripper:  Ammonia and hydrogen sulfide are stripped from the sour water.  Effluent 
from the sour water stripper flows through the stripped sour water sewer to the pre-Biox unit. 

Deoiler:  The deoiler, which consists of a CPS and an ISF system, treats benzene-containing oily 
water before it flows to the equalization tanks.  Removed oil is sent to the slop tanks.  The 
deoiler is not operated continuously. 

Strainers:  The process water and storm water flow through strainers upstream of the surge tanks 
for grit removal.  Grit is transported off-site for disposal. 

Surge and equalization tanks:  The surge and equalization tanks, which are typically operated at 
about 60 percent of their capacity, provide surge capacity for process water and storm water 
influent.  The tanks store approximately 500,000 gallons of first flush storm water before flow is 
diverted to the storm water retention ponds.  Vapors are routed to an abatement device. 

Storm water retention ponds:  The storm water retention ponds have an 18 MG capacity, enough 
for a 20-year storm.  When the influent flow rate to the wastewater treatment plant exceeds 
2,600 gallons per minute, and the surge and equalization tanks are full, influent flow is diverted 
to the storm water retention ponds.  This water is ultimately returned to the wastewater 
treatment plant upstream of the Biox system.  The storm water ponds are unlined.   

Corrugated plate separators:  The CPS remove oil and suspended solids from the oily 
wastewater stream by gravity separation, using corrugated plates to increase efficiency and 
reduce residence time.  Oil removed by these units is stored in an oil collection drum and 
removed to the slop tanks.  Solids removed by these units are routed to the on-site fluid coker, 
along with the ISF float and wasted activated sludge, via the primary sludge thickener and the 
cone and baker tanks.  Vapors are routed to an abatement device.  The CPS units can be 
bypassed for maintenance. 

Induced static flotation:  The ISF units remove remaining oil and suspended solids from the oily 
wastewater stream through coagulation, flocculation, and flotation processes.  The float is 
routed to the primary sludge thickener.  Vapors from the ISF units are routed to an abatement 
device. 

Pre-Biox:  The two pre-Biox units are used to pre-treat a portion of the stripped sour water in a 
manner similar to the Biox system.  The effluent is sent to the Biox system. 

Attachment F – Fact Sheet   F-5 



VALERO BENICIA REFINERY ORDER NO. R2-2009-xxxx 
 NPDES NO. CA0005550 

Biox system:  The Biox system is an activated sludge system consisting of three aeration cells 
and three clarifiers operated in parallel.  All flow to the wastewater treatment plant goes through 
the Biox system.  Powdered activated carbon is added to each aeration cell to absorb toxicants 
and otherwise improve effluent quality. The clarifiers separate treated wastewater from the 
biological solids.  Biological solids are returned to the Biox unit to maintain biomass health and 
density, with a portion being periodically wasted to the activated sludge thickener. 

Induced air flotation:  The IAF system provides additional solids removal by introducing air to 
float residual solids, which are skimmed off the top.  The solids are pumped to the waste 
activated sludge thickener.  

Surge tank and reactor clarifier:  The surge tank provides surge capacity for the IAF effluent.  
The reactor clarifier uses ferric chloride to co-precipitate selenite, a process which requires pH 
adjustment and polymer addition to enhance flocculation.  Removed solids are pumped to the 
iron sludge thickener.  Effluent from the reactor clarifier goes to Tank TK-2078 for pH control. 

Tank TK-2078:  Sodium hydroxide is added to the reactor clarifier effluent to increase pH as 
necessary. 

Final pond:  Treated wastewater flows to the final pond, which provides flow equalization.  
Treated wastewater is then discharged into Suisun Bay through a submerged diffuser 
approximately 1,100 feet offshore.  If treated wastewater in the final pond does not meet 
effluent limitations, it can be pumped to the crude field retention pond for storage until it can be 
routed back to the wastewater treatment plant.  During periods of water conservation, treated 
wastewater from the final pond can be used for fire-fighting purposes.   

Wet well:  The wet well provides a collection area for the wastewater treatment area drains and 
activated sludge thickener water.  Water is pumped out of the wet well to the CPS inlet.   

Primary sludge thickener:  The primary sludge thickener provides solids thickening for CPS and 
ISF sludge.  Water from the primary sludge thickener is routed upstream of the CPS or sent 
directly to the Biox system.  Vapors are routed to an abatement device. 

Oil collection drum:  The oil collection drum holds oil removed by the CPS before it is returned 
to the slop oil system.  Vapors are routed to carbon canisters for abatement. 

Cone tank and baker tanks:  The cone and baker tanks are used as holding tanks for sludges 
from the primary sludge thickener and the waste activated sludge thickener.  These sludges are 
transported in vacuum trucks to the on-site fluid coker for reuse or are sent off-site for disposal.  
Vapors from the cone and baker tanks are routed to carbon canisters for abatement. 

Waste activated sludge thickener:  The waste activated sludge and skimmed solids from the 
aeration cells are accumulated in a thickener tank to separate water from the solids.  The settled 
sludge is pumped back to the cone tank or baker tanks.  Decanted water flows to the wet well 
and is pumped to the CPS inlet. 

Iron sludge thickener:  Sludge from the bottom of the reactor clarifier is pumped to the thickener 
for gravity dewatering.  Decanted water from the thickener is returned to the reactor clarifier. 

Attachment F – Fact Sheet   F-6 



VALERO BENICIA REFINERY ORDER NO. R2-2009-xxxx 
 NPDES NO. CA0005550 